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M RIGEE S ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

i# B (Sample Submitted By) : * %.&ﬂﬁﬁ’-‘if}:\’ﬁ 22 2 (CHUNG HWA PULP CORPORATION)

& & f(Sample Description) : EASY STRAW PAPER (& fiwmrw g * )

& B (Sample Material) . A (PAPER)
J i p ¥ (Sample Receiving Date) . 2019/10/08
B F (Testing Period) : 2019/10/08 to 2019/10/28

B3 g F(Test Requested) :
¥z % »4p > %% Council of Europe Resolution AP (2002) 1:i& {7iRl&. RIEMP F5REREE R L. / As
specified by client, the sample(s) was/were tested with reference to Council of Europe Resolution AP
(2002) 1. Please refer to result table for testing item(s).

B3R % % (Test Results) #45RET - % (Please refer to following pages).
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P38 % % (Test Results)
B1zE3R = (PART NAME) No. 1 1 (WHITE PAPER)
i i (PASS)
BIZRIE P " Pl MDL 2% RE
(Test Item) (Unit) (Method) (Result) | Limit)
No. 1
gﬂ € & B-4 Ck, 23C, 24 | mg/dm® |4+ EN 645 (1994) » ™ g 48 & ?,Jlf%";ﬁﬁg 0.002 n. d. 0.003
) / Extrable Heave Metal- & +7. / With reference to EN 645
Lead (Pb) (water, 23C, 24 (1994). Analysis was performed by ICP-
hrs) MS.
vadE EH-4 Ck, 23C, 24| mg/dm® | %+ EN 645 (1994) » R i8 & 7 3]{%‘%& &| 0.001 n. d. 0.002
‘|- P ) / Extrable Heave Metal- % +7. / With reference to EN 645
Cadmium (Cd) (water, 23°C, 24 (1994). Analysis was performed by ICP-
hrs) MS.
vadE £H-& (Ck, 23C, 24| mg/dm® |4+ EN 645 (1994) » R s 4s & ?.in%";&xi 0.001 n. d. 0.002
‘|- P ) / Extrable Heave Metal- & +7. / With reference to EN 645
Mercury (Hg) (water, 23°C, 24 (1994). Analysis was performed by ICP-
hrs) MS.
I % f» / Pentachlorophenol mg/kg |5+ 1SO 17070 (2006) » 12 5 4p & 47 % + 0.05 n.d. 0.15
(PCP) (CAS No.: 87-86-5) F_E | B Rl / With reference to ISO
17070 (2006). Analysis was performed by
GC-ECD.
¥k# o HLER / Fastness - %% EN 648 (2018) > * UV lamp4 7. / - hi / *
of fluorescent whitened paper With reference to EN 648 (2018), Grade 5
and board (3% pa-kizir(W/V) analysis was performed by UV lamp.
/ 3% Acetic acid (W/V) (23+2°C, 4 hrs)
aqueous solution)
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AR %S / Transfer of antimicrobial agents
#3872 % (Test method) : %4 EN 1104 (2018). / With reference to EN 1104 (2018).

## % (Inhibition Zone

RRAR 323+ kR / Concentration of Spores Area)
(Test Organism) (conidia/mL Agar) "
5% {4 (After 5 days)
2 5 Aspergillus niger ATCC L0 x 10° 0 mm
6275 :
RRAR 323+ kR / Concentration of Spores 8 (II:;;Z;UOH Zone
(Test Organism) (conidia/mL Agar)

3% 18 (After 3 days)

¥ 73 4%  Bacillus subtilis

1.0 x 10* 0 mm

ATCC 6633

# 3x(Note) :

1.

-3 O O1 = W DD

mg/kg = ppm; 0. 1wt% = 1000ppm

MDL = Method Detection Limit (= ;% d Bl{&*2 &)

n.d. = Not Detected (& # ) = -] %> (less than) MDL

"-" = Not Regulated (& *##&1E)

RIFEIE 2 R £ £ 2 4y T (Test condition & simulant were specified by client).

C = degree Celsius / #&=< g R

%= Grade 5 / 5%

A RE BTN L AOBER LA EBRL bR B

(Grey Scale Rating is based on the 5 step scale of 1 to 5, where 1 is bad and 5 is good. )
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¥ BEP ey BEET O PMATERERALEE/I, K
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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